Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT APPLICATIONS
DOMESTIC WASTEWATER/STORMWATER

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

Cibolo Creek Municipal Authority (CN600680805) proposes to operate South Regional Water
Reclamation Plant (RN107951964), is an activated sludge process plant operated in the
conventional mode. The facility is located at 7424 Trainer Hale Road, in Schertz, Bexar
County, Texas 78154. This application is for a major amendment to discharge at an annual
average flow of 6,000,000 gallons per day via Outfall 001 in the final phase.

Discharges from the facility are expected to contain carbonaceous biochemical oxygen
demand (CBOD5), total suspended solids (TSS), ammonia nitrogen, total phosphorus (TP) and
E.coli. Domestic wastewater will be treated by two automated screens, one manual screen, two
aeration basins, two final clarifiers, a chlorine contact basin, and two sludge holding tanks.

TCEQ-20972 (08/31/2023) Page 1 of 4
Wastewater Individual Permit Application, Plain Language Template


https://texreg.sos.state.tx.us/public/readtac$ext.ViewTAC?tac_view=4&ti=30&pt=1&ch=39
https://texreg.sos.state.tx.us/public/readtac$ext.TacPage?sl=T&app=9&p_dir=N&p_rloc=66532&p_tloc=&p_ploc=1&pg=17&p_tac=&ti=30&pt=1&ch=39&rl=351

PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS DE
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas segun lo
requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La informacion
proporcionada en este resumen puede cambiar durante la revision técnica de la solicitud y no
es una representacion ejecutiva fedérale de la solicitud de permiso.

Cibolo Creek Municipal Authority (CN600680805) propone operar Planta de Recuperacion de
Agua Regional Sur (RN107951964), un planta de proceso de lodos activados operada en modo
convencional.. La instalacién estara ubicada en 7424 Trainer Hale Road, en Schertz, Condado
de Bexar, Texas 78154. Esta solicitud es para una enmienda importante para descargar a un
flujo promedio anual de 6,000,000 de galones por dia a través del Emisario 001.

Se espera que las descargas de la instalacion contengan demanda bioquimica carbonosa de
oxigeno, solidos suspendidos totales, nitrogeno amoniacal, fosforo total y E. coli. Aguas
residuales domésticas estara tratado por dos pantallas automatizadas, una pantalla manual,
dos tanques de aireacion, dos clarificadores finales, un tanque de contacto con cloro y dos
tanques de retencion de lodos.

TCEQ-20972 (08/31/2023) Page 2 of 4
Wastewater Individual Permit Application, Plain Language Template



Enclosure G
Attachment E — Supplemental Permit Information Form



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF)

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL
TPDES WASTEWATER PERMIT APPLICATIONS

TCEQ USE ONLY:
Application type: Renewal Major Amendment Minor Amendment New

County: Segment Number:

Admin Complete Date:

Agency Receiving SPIF:
Texas Historical Commission U.S. Fish and Wwildlife

Texas Parks and Wildlife Department U.S. Army Corps of Engineers

This form applies to TPDES permit applications only. (Instructions, Page 53)

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by
our agreement with EPA. If any of the items are not completely addressed or further information
is needed, we will contact you to provide the information before issuing the permit. Address
each item completely.

Do not refer to your response to any item in the permit application form. Provide each
attachment for this form separately from the Administrative Report of the application. The
application will not be declared administratively complete without this SPIF form being
completed in its entirety including all attachments. Questions or comments concerning this form
may be directed to the Water Quality Division’s Application Review and Processing Team by
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671.

The following applies to all applications:

1. Permittee: Cibolo Creek Municipal Authority

Permit No. WQO00 15334001 EPA ID No. TX 0136131

Address of the project (or a location description that includes street/highway, city/vicinity,
and county):
7424 Trainer Hale Road, Schertz, Bexar County, Texas 78154.

TCEQ-20971 (08/31/2023) Page10f 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



mailto:WQ-ARPTeam@tceq.texas.gov

Provide the name, address, phone and fax number of an individual that can be contacted to
answer specific questions about the property.

Prefix (Mr., Ms., Miss): Mr.

First and Last Name: Clint Ellis

Credential (P.E, P.G., Ph.D., etc.): N/A

Title: General Manager

Mailing Address: P.O. Box 930

City, State, Zip Code: Schertz, TX 78154

Phone No.: (210) 658-6241 Ext.: N/A Fax No.: (210) 658-5830

E-mail Address: cellis@ccmatx.org

2. List the county in which the facility is located: Bexar/Guadalupe

3. If the property is publicly owned and the owner is different than the permittee/applicant,
lease list the owner of the property.

N/A

4. Provide a description of the effluent discharge route. The discharge route must follow the flow
of effluent from the point of discharge to the nearest major watercourse (from the point of
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify
the classified segment number.

Directly to Mid-Cibolo Creek, Seement No. 1913 of the San Antonio River Basin.

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries
plotted and a general location map showing the project area. Please highlight the discharge
route from the point of discharge for a distance of one mile downstream. (This map is
required in addition to the map in the administrative report). See SPIF 1 and 2

Provide original photographs of any structures 50 years or older on the property. See SPIF 3
Does your project involve any of the following? Check all that apply.

Proposed access roads, utility lines, construction easements

O Visual effects that could damage or detract from a historic property’s integrity
Vibration effects during construction or as a result of project design

X Additional phases of development that are planned for the future

O Sealing caves, fractures, sinkholes, other karst features

O Disturbance of vegetation or wetlands

TCEQ-20971 (08/31/2023) Page 2 0of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):

The area impacted is estimated at 17.5 acres of the property owned by CCMA. The
maximum depth of excavation is 25 feet for treatment units. No caves or karst features are

present.

2. Describe existing disturbances, vegetation, and land use:

The previous land use of the plot was “agricultural”.

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:

There is one single family home on the property that was constructed in 1870, one cabin
constructed prior to 1886, and four barns with unknown construction dates. The current
wastewater treatment facility was constructed in 2019.

4. Provide a brief history of the property, and name of the architect/builder, if known.

The property is mostly undeveloped agricultural land with one single family home, a cabin,

and four barns. The buildings are outside of the proposed facility construction area.

TCEQ-20971 (08/31/2023) Page 3 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



Enclosure H
Attachment F — Treatment Process Description



ATTACHMENT F
CIBOLO CREEK MUNICIPAL AUTHORITY
SOUTH REGIONAL WATER RECLAMATION PLANT
TPDES PERMIT MAJOR AMENDMENT APPLICATION
TREATMENT PROCESS DESCRIPTION

Cibolo Creek Municipal Authority (CCMA) owns and operates the South Regional Water Reclamation Plant
(South RWRP). The South RWRP began operation in March 2025. Three phases of operation are permitted
by the Texas Pollutant Discharge Elimination System Permit No. WQ0015335001. An additional phase is
proposed by the amendment. The treatment processes for the expanded phase is described in this
attachment.

FINAL PHASE

The Final Phase is for a design flow of 6.0 MGD. Treatment units from the 3 MGD phase will continue to
treat 3.0 MGD average daily flow and the new construction will be for an additional 3.0 MGD of treatment
capacity. The South RWRP will continue to be operated as a conventional activated sludge process plant.
The proposed additional treatment units are new headworks with two fine screening units, two aeration
basins, two final clarifiers, tertiary filtration, and a chlorine contact basin. Phosphorus removal will be
achieved through chemical precipitation and filtration.

The proposed Final Phase will include the installation of a second belt filter press in the dewatering facility.
Dewatered cake will be disposed of at a landfill or further processed at the CCMA OJR RWRP and then
disposed of in accordance with the CCMA OJR RWRP TPDES Permit, No. WQ0011269001.

F-1
"Z:\Shared\Projects\Water\0933\026-01\05 SAR Project Work\05 Permitting\01 Permit Application\Update - 6.0 MGD Final Phase\working
files\Att F_Treatment Process Description - 6.0 MGD.docx"



Enclosure |
Attachment G — List of Treatment Units



ATTACHMENT G
CIBOLO CREEK MUNICIPAL AUTHORITY
SOUTH REGIONAL WATER RECLAMATION PLANT
TPDES PERMIT MAJOR AMENDMENT APPLICATION
LIST OF TREATMENT UNITS

Final Phase (6.0 MGD)

Description Quantity Equipment/Capacity
Screening:
Headworks 1:
Automated Screen 2 %” Automated Mechanical Fine Screen
Manual Screen 1 %” Manual Screen in Diversion Channel
Headworks 2 (New):
Automated Screen %" Automated Mechanical Fine Screen
Manual Screen %” Manual Screen in Diversion Channel
Aeration Basins:
Train A (1.0 MGD) 2 311,916 gallons (ea); 32’ x69'x 19' SWD
Train B (1.0 MGD) 2 311,916 gallons (ea); 32’ x69'x 19' SWD
Train C (1.0 MGD) 2 311,916 gallons (ea); 32’ x69'x 19' SWD
Train D (3.0 MGD) 2 935,748 gallons (ea); 64’ x 103' x 19' SWD
Final Clarifiers:
Train A (1.0 MGD) 2 146,869 gallons; 50' Dia. x 10' SWD
Train B (1.0 MGD) 2 146,869 gallons; 50' Dia. x 10' SWD
Train C (1.0 MGD) 2 146,869 gallons; 50' Dia. x 10' SWD
Train D (3.0 MGD) 2 335,003 gallons; 72' Dia. x 11’ SWD
Effluent Filter Basins: 2 31 cloth media disks (ea), 35 SF each disk
Chlorine Contact Basins:
Train A (1.0 MGD) 1 41,661 gallons; 36' x 15' x 10.5' SWD
Train B+C (2.0 MGD) 1 83,322 gallons; 36' x 30' x 10.5' SWD
Train D (3.0 MGD) 1 124,983 gallons; 36'x42' x 11' SWD
Sludge Holding Tanks: 2 363,524 gallons; 74’ Dia. x 11.3’ SWD
Biosolids Dewatering: 2 2-meter Belt Filter Presses
Blowers:
Train A+B+C Large Blowers 4 2,025 scfm
Train A+B+C Small Blowers 3 1,240 scfm
Train D Large Blowers 3 4,000 scfm
Train D Small Blowers 1 2,000 scfm
Sodium Hypochlorite Feed Pumps: 7 0.2-17.2 gal/hour
Alum Feed Pumps: 6 0.05 - 4.5 gal/hour
Sodium Bisulfite Feed Pumps: 4 0.1 -1 gal/hour
Reaeration Basins: 3 (Combined with Chlorine Contact Basins)
G-4

"Z:\Shared\Projects\Water\0933\026-01\05 SAR Project Work\05 Permitting\01 Permit Application\Update - 6.0 MGD Final Phase\working files\Att G_List of

Treatment Units - 6.0 MGD.docx"




Enclosure J
Attachment H - Process Flow Diagram



PRELIMINARY
TREATMENT UNIT 1

MANUAL
SCREEN

AERATION BASIN
TRAIN A

FINAL
CLARIFIER A.1

AERATION BASIN

i
i
,,,,, | — »
CLARIFIER A.2 '
,‘
L
''''' scum ‘
PSA i
_wAS vy
RASWAS
PSA

FINAL CLARIFIERS
B.1-2

NTACT AND
I BASIN A

LEGEND
LIQUIDS FLOW
————— — SOLIDS FLOW

-- AIR FLOW

7777777777 CHEMICAL FLOW

1 EFFLUENT FLOW
+ MEASUREMENT
A 4

EFFL

FILTERS

l€----

ELEVATED

SPLITTER BOX \

SCREENS

X PRELIMINARY
TREATMENT UNIT 2

MANUAL
SCREEN

INFLUENT LIFT
STATION

AERATION BASIN
TRAIN D

‘ FINAL CLARIFIERS
c.1-2 1
|« |
BLOWERS

Y 2

v
|

BLOWERS

CHLORINE CONTACT AND
REARATION BASIN B + C

| EFFLUENT FLOW
i MEASUREMENT
v

CHLORINE CONTACT AND
REARATION BASIN D

PLANT DRAIN
SYSTEM

FINE
SCREENS

SCRE
LANDFILL

NINGS TO

& & EE
A

T2 ET

A & E

BLOWERS

/

RN
.

STORAGEA_

b5

ary
BLOWERS

/
[ SLUDGE '\
|THICKENING A| ¥

A

THICKENED
soLIDS

EFFLUENT
FILTERS

N\

b

BLOWERS

_ —~
SLUDGE
STORAGE TANK B

=
BLOWERS

~

[ SLUDGE '\
(THICKENING B] Y|
\ iy |

- /
KENED
SOLIDS
STORAGE B

v
EFFLUENT
JUNCTION BOX
E EFFLUENT FLOW
% MEASUREMENT
SLUDGE DEWATERING
BUILDING CAKE TO

LANDFILL /
C 0S

& PLUMMER

8911 N CAPITAL OF TX HWY, STE 1250 | AUSTIN, TX 78759
512.452.5905 | TBPE REGISTERED FIRM NUMBER F-13

5
2
&
z
g
.
s =
wZal
£288
SESE
258%
e
IS
RS
aZEE
R
g
3

[
|
|
|
Jno | oate

CIBOLO CREEK MUNICIPAL AUTHORITY
SOUTH REGIONAL WATER RECLAMATION PLANT
TPDES PERMIT RENEWAL APPLICATION
ATTACHMENT H.4
PROCESS FLOW DIAGRAM
6.0 MGD FINAL PHASE

IF THIS BAR DOES NOT
MEASURE ONE INCH,
DRAWING IS NOT TO

LABELED SCALE
—

ED

owe.
No.




Enclosure K
Attachment K — Amendment Justification



ATTACHMENT K
CIBOLO CREEK MUNICIPAL AUTHORITY
SOUTH REGIONAL WATER RECLAMATION PLANT
TPDES PERMIT MAJOR AMENDMENT WITH RENEWAL APPLICATION
JUSTIFICATION OF PERMIT AMENDMENT

The South Regional Water Reclamation Plant (South Plant) is owned, operated, and maintained by the
Cibolo Creek Municipal Authority (CCMA) and serves the City of Schertz and the City of Cibolo. The South
Plant is authorized by the Texas Commission on Environmental Quality (TCEQ) to treat and discharge
wastewater under Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0015334001.
CCMA requests a major amendment of the TPDES permit to increase the permitted flow rate to a Final
phase of 6 million gallons per day (MGD) to accommodate future population growth. The following
provides justification for the proposed major amendment to the existing permit.

CURRENT FLOWS

The existing permit was issued on September 16, 2020, with an expiration date of September 16, 2025.
The permitted flow for all phases in the existing permit is summarized in Table 1.

Table 1. Current Permitted Flows

Phase Design Flow, MGD 2-Hr Peak Flow, MGD
Existing/Interim | 0.5 2.0

Interim Il 1.0 3.0

Final 3.0 7.125

PROPOSED FLOWS

The existing facility currently provides 0.25 MGD capacity to both the City of Schertz and the City of Cibolo.
In order to accommodate the projected population growth in the service areas, CCMA will need to expand
the capacity at the South Plant. To accommodate the current annual average flows and growth trends in
the service area, CCMA proposes a Final phase of 6.0 MGD. Additionally, CCMA requests to remove the
1.0 MGD Interim Il phase from the existing permit. A peaking factor of 3 is requested for the 6.0 MGD Final
phase based on historical influent flows. CCMA requests the following phases in the amended South Plant
permit as shown in Table 2.

Table 2. Proposed Flow Phasing

Phase Design Flow, | 2-Hr Peak Phase Construction Discharge Target
MGD Flow, MGD | Target Start Date!" Start Date!!
Existing/Interim | | 0.5 2.0 N/A - Existing N/A - Existing
Interim Il 3.0 9.0 2027 2028
Final 6.0 18.0 2033 2035

) Construction and discharge target start dates will be based on discharge volume needs as
development within the service area progresses. These dates are an approximation.

ATT A-1

"Z:\Shared\Projects\Water\0933\026-01\05 SAR Project Work\05 Permitting\01 Permit Application\Major Amendment\Att K